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Date »Jun. 13,2018
Project Name : Self Evaluation
Contractor R
Applicant : Keding Enterprises Co.,Ltd.
Address © 16F., No.69, Sec. 2, Guangfu Rd., Sanchong Dist., New Taipei City 241, Taiwan (R.O.C.)
Supplier —
Sample Name KD prefinished veneered panels
Sample Submitted By : Keding Enterprises Co.,Ltd.-CHOU, CHIN-YUN
Date of Sampling © May. 25, 2018
Date of Sample Received : May. 29, 2018
Date of Testing : May. 29,2018 ~ Jun. 13,2018
Remark . The information mentioned in the above section is provided by Client
(Exclude Date of Sample Received and Date of Testing)
Test Results :
Standard values of | Standard values of | Standard values of
Test | CNS 7614(1994) | CNS 7614(1994) | CNS 7614(1994)
; ; Test Method
Testhiem Result Anti-flaming Anti-flaming Anti-flaming est Vietho
Grade 1 Grade 2 Grade 3
Flames heating time(sec) 10 |00 e e
ini i < < <
Remaining flame time (sec) 0.0 =1 <5 <5 CNS 7614(1994)
. A Method
Embers time (sec) 0.0 = 60 = 60 = 60
Length of carbonization (cm) 1.0 =5 =10 =15

Notel : Sample thickness is 4.0 mm
Note2 : Test performed by Ben Chen.

Note3 @ The specimen carry out the test on the surface.
Note4 : This test report is an additional original report of TB-18-03105 C-18-08488. Issued date * Jun. 13, 2018.

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.
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